
 

  

 

 
 

 
 

 
 

 
 

 

 
 

 
 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

ORDER NO. R5-2009-0121 

WASTE DISCHARGE REQUIREMENTS 

FOR 
CITY OF FRESNO 

SURFACE WATER TREATMENT PLANT 
FRESNO COUNTY 

The California Regional Water Quality Control Board, Central Valley Region, (hereafter Central 
Valley Water Board) finds that: 

1. The City of Fresno (hereafter Discharger) submitted a Report of Waste Discharge 
(RWD), dated 26 September 2003, to apply for Waste Discharge Requirements (WDRs) 
for a new Surface Water Treatment Plant (SWTP).  Additional information to complete 
the RWD was received on 12 December 2003, and 20 May 2004.  

2. The new SWTP, which is owned by the Discharger, consists of a 38-acre site on the 
northeast corner of East Behymer and North Chestnut Avenues, Section 13, Township 
12 South, Range 20 East, MDB&M as shown in Attachment A, which is attached hereto 
and made a part of this Order by reference.  

3. Construction of the SWTP was completed in 2004.  The SWTP is currently designed to 
treat up to 30 million gallons of water per day (mgd) and operates for approximately 
11 months out of the year.  For one month out of the year the plant is inactive while the 
Enterprise Canal is shut down for maintenance and cleaning.  In the future, the plant 
may be expanded to process and treat up to 60 mgd. 

Existing Facility and Discharge 

4. Intake pumps deliver raw surface water from the Enterprise Canal to the Fresno SWTP 
for treatment prior to distribution as a public water supply.  The Fresno SWTP provides 
treatment by settling, coagulation, ultraviolet disinfection, and pH control.   

5. The raw surface water is screened and passes through the pretreatment Actiflo® 
clarification process. The Actiflo® clarification process uses microsand and a food 
grade polymer for ballasted flocculation to improve clarification.  This reduces the 
frequency of filter backwashes. Polyaluminum sulfate (alum) is added to condition the 
raw water prior to clarification.  After clarification, the water enters the ozonation 
chamber, where ozone is added for disinfection.  Once through the clarification and 
disinfection processes the clarified water is filtered through a series of granulated 
activated carbon filters to remove further impurities.  Attachment B of this Order, which 
is attached hereto and made part of this Order by reference, depicts a process flow 
diagram of the Treatment System. 



                                                                                 
 

 
 

  
 

 
    

     

 
  

 

 

 
 

 

 

 
  

 
 

 
 

 
 

WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2009-0121                       -2-
CITY OF FRESNO 
SURFACE WATER TREATMENT PLANT 
FRESNO COUNTY 

6. The SWTP treats raw surface water from the Kings and San Joaquin Rivers delivered 
by the Fresno Irrigation District via the Enterprise Canal.  The following table 
summarizes representative samples of the raw and treated water:  

Results 
Constituent/Parameter Units MCLs Raw Water Treated Water 
pH pH Units 6.5 to 8.5 7.4 9.0 
EC µmhos/cm 9001 24 100 
Total Dissolved Solids mg/L 5001 17 - - -
Nitrate (as NO3) mg/L 45 < 1 < 2 
Chloride mg/L 2501 1.1 2 
Alkalinity (as CaCO3) mg/L - - - 13 35 
Aluminum mg/L 0.21 0.064 < 0.05 
Arsenic µg/L 10 < 2 < 2 
Copper µg/L 10001 < 50 < 50 
Iron mg/L 0.31 0.083 < 0.1 
Lead µg/L - - - < 5 < 5 
Magnesium mg/L - - - 0.46 1.2 
Manganese mg/L 0.05 < 0.02 < 0.02 
Mercury µg/L 2 < 0.4 < 2 
Selenium µg/L 50 < 2 < 5 
Sodium mg/L - - - 1.6 14 
Zinc mg/L 51 0.14 < 0.05 
Total Organic Carbon mg/L - - - 1.4 1.2 
Turbidity NTU 51 1.8 < 0.1 
Cyanide µg/L 150 < 100 < 100 
Bromate µg/L 10 < 5 < 5 
Total Trihalomethanes µg/L 80 - - - 0.8 – 6.4 
1. 

Secondary MCLs set for taste, odor, or appearances. 

7. The analytical results indicate that both the raw and treated water are of high quality, 
and that the treatment process increases the EC of the water by about 75 µmhos/cm. 
The increase in the EC is likely attributed to the addition of cationic polymers and alum 
as flocculents in the treatment process. 

8. The SWTP has four unlined settling/evaporation ponds for treating solids discharge 
from the Actiflo® clarification process and spent water from filter backwashes.  The 
Actiflo® process produces a continuous solids stream flow depending on the plant flow 
rate. At the SWTP’s nominal flow of 20 mgd, the solids flow from the Actiflo® process 
would be approximately 350 gallons per minute (approximately 0.5 mgd).   

9. The filters are backwashed once every 12 to 72 hours depending on the quality of the 
water entering the filters.  The filters are backwashed using treated water from the 
onsite reservoir. The treated water is pumped up through the bottom of the carbon 



                                                                                 
 

 
 

 

 
 

 

 
 

 
 

  

 

 
 

 

 
 

WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2009-0121                       -3-
CITY OF FRESNO 
SURFACE WATER TREATMENT PLANT 
FRESNO COUNTY 

filters to dislodge material collected on the granular filter media.  An air scouring system 
is also used during the filter backwash to provide additional agitation.  Spent wash water 
is collected in a concrete lined equalization basin.  From there, the wash water is 
pumped to the active settling/evaporation pond. 

10. The treated water contains a small chlorine residual (approximately 1 part per million).  
However, it is expected that the residual will quickly dissipate once in contact with the 
activated carbon filters and solids removed from the filter media.  In addition, contact 
with the activated carbon filters will tend to adsorb disinfection byproducts (e.g., 
trihalomethanes). Thus, the potential threat to groundwater from disinfection 
byproducts is low. 

11. The settling/evaporation ponds are operated one at a time and rotated through 
operation cycles.  Once the capacity of a pond is exhausted, the discharge is stopped 
and the collected solids are allowed to settle and dry out.  Water in the pond is decanted 
and returned to the headworks of the treatment system.  

12. The RWD anticipated that the solids in the ponds would settle out and create an 
impervious layer to prevent dissolved metals and other waste constituents in the 
discharge from leaching out into groundwater. The Discharger proposed to leave four 
to six inches of the settled solids on the bottom of the ponds in order to retain this 
impervious layer. In addition the Discharger installed lysimeters beneath two of the 
settling ponds to detect any undesirable leachate, and established a trigger condition to 
require lining the ponds. 

13. The conditions that would require lining the ponds have not occurred, and the lysimeters 
have remained dry following the first two monitoring events.  However, the functionality 
of the lysimeters is questionable. The Discharger has elected to line the settling/ 
evaporation ponds. The plans call for lining two of the settling/evaporation ponds with a 
60 mil HDPE liner covered with a geotextile fabric, and a minimum of two feet of sand to 
protect the liner when the sludge is being removed.  The final plans for the project have 
been submitted and installation of the liners is expected to occur by December 2010.  
Thereafter, as resources allow, the remaining two ponds will also be lined to preclude 
any potential groundwater degradation in whatever capacity the ponds will be utilized 
(i.e., wastewater storage or supplemental raw water storage during times of emergency 
plant shutdown). 

14. Domestic wastewater is discharged separately to the City of Fresno’s Wastewater 
Treatment Facility. 

Site-Specific Conditions 

15. The Fresno SWTP is in an arid climate characterized by hot dry summers and mild 
winters. The rainy season generally extends from November through March.  
Occasional rains occur during the spring and fall months, but summer months are dry.  
[...]
Quarterly Total Trihalomethanes µg/L Grab 
1. 

Samples shall be filtered through a 0.45-micron filter prior to preservation  
2. 

At a minimum, the following metals shall be included: aluminum, arsenic, cadmium, chromium, copper, iron, lead, magnesium, manganese, 
mercury, molybdenum, nickel, silver, thallium, vanadium, and zinc. 



 
 
 

 

 
    

 
  

 

 
 

 
 

 

MONITORING AND REPORTING PROGRAM R5-2009-0121 -3-
CITY OF FRESNO 
SURFACE WATER TREATMENT PLANT 
FRESNO COUNTY 

POND MONITORING 

Permanent markers (e.g., staff gages) shall be placed in all ponds. The markers shall have 
calibrations indicating the water level at design capacity and available operational freeboard.  
Pond monitoring shall include at least the following: 

Frequency Constituent/Parameter Units Sample Type 
Weekly Freeboard Feet1 Grab 
1. 

To nearest tenth of a foot 

POND LINER INSPECTION 

The condition of the liner in each settling/evaporation pond shall be inspected following the 
excavation and removal of the settled sludge. The location of any punctures, tears, or other 
damage shall be recorded along with specific recommendations for repairs as needed to 
prevent pond leakage. 

SLUDGE DISPOSAL MONITORING 

The Discharger shall maintain a written log of all sludge disposal activities.  For each discrete 
quantity of sludge removed from the facility, the log shall contain the following information: 

Date. 
Name and signature of the recorder of entry. 
Volume or weight of sludge removed. 
Name and address of permitted disposal facility. 
Analytical results for any sludge monitoring conducted at the request of the 
disposal facility. 
Transport method and name of transporter. 

REPORTING 

All monitoring results shall be reported in an Annual Monitoring Report, due by the first day 
of the second month following the calendar year (i.e., 1 February). 

A transmittal letter shall accompany each monitoring report.  The transmittal letter shall 
discuss any violations that occurred during the reporting period and all actions taken or 
planned for correcting violations, such as operation or facility modifications.  If the Discharger 
has previously submitted a report describing corrective actions or a time schedule for 
implementing the corrective actions, reference to the previous correspondence is satisfactory. 



 
 
 

 

  

 

 

 

MONITORING AND REPORTING PROGRAM R5-2009-0121 -4-
CITY OF FRESNO 
SURFACE WATER TREATMENT PLANT 
FRESNO COUNTY 

The following information is to be included on all monitoring and annual reports, as well as any 
report transmittal letters, submitted to the Central Valley Water Board: 

Discharger name 
Facility Name 
MRP Number 
Contact Information (telephone number and email) 

In reporting monitoring data, the Discharger shall arrange the data in tabular form so that the 
date, the constituents, and the concentrations are readily discernible.  The data shall be 
summarized in such a manner that illustrates clearly whether the Discharger complies with 
waste discharge requirements. 

In addition to the details specified in Standard Provision C.3, monitoring information shall 
include the method detection limit (MDL) and the Reporting limit (RL) or practical quantitation 
limit (PQL). If the regulatory limit for a given constituent is less than the RL (or PQL), then any 
analytical results for that constituent that are below the RL (or PQL) but above the MDL shall 
be reported and flagged as estimated. 

Laboratory analysis reports do not need to be included in the monitoring reports; however, the 
laboratory reports must be retained for a minimum of three years in accordance with Standard 
Provision C.3. 

All monitoring reports shall comply with the signatory requirements in Standard Provision B.3.  
Monitoring data or discussions submitted concerning WWTP performance must also be signed 
and certified by the chief plant operator. If the chief plant operator is not in direct line of 
supervision of the laboratory function for a Discharger conducting any of its own analyses, 
reports must also be signed and certified by the chief of the laboratory. 

All monitoring reports that involve planning, investigation, evaluation, or design, or other work 
requiring interpretation and proper application of engineering or geologic sciences, shall be 
prepared by or under the direction of persons registered to practice in California pursuant to 
California Business and Professions Code sections 6735, 7835, and 7835.1. 

A. All Annual Monitoring Reports, shall include the following: 

1. The results of all water, wastewater, pond, and sludge disposal monitoring performed 
during the year, including all daily, monthly, and quarterly sampling data. The data 
should be presented in tabular and/or graphical form with data arranged to confirm 
compliance with the WDRs. 

2. A detailed listing of any violations that occurred within the quarter and measures to 
correct or prevent further occurrences. 

3. If requested by staff, copies of laboratory analytical report(s); and a calibration log 
verifying calibration of all hand-held monitoring instruments and devices used to 
comply with the prescribed monitoring program. 



 
 
 

  

 

 
 

 

 

 

 

 
 

 
 
  
 

MONITORING AND REPORTING PROGRAM R5-2009-0121 -5-
CITY OF FRESNO 
SURFACE WATER TREATMENT PLANT 
FRESNO COUNTY 

4. The names, certificate grades, and general responsibilities of all persons in charge of 
the treatment plant. 

5. A statement certifying when the flow meter and other monitoring instruments and 
devices were last calibrated, including identification of who performed the calibrations 
(Standard Provision C.4). 

6. Volume of raw water treated during the previous year. 
7. A detailed description of any operational changes, new, or proposed systems for 

sludge handling or dewatering. 
8. A summary of pond liner inspection reports and documentation of all liner repairs 

recommended and completed. 
9. A summary of sludge disposal practices for the year, including volume (in cubic yards 

or tons) removed for the year, and tabulation of all sludge disposal monitoring data.   
10. A discussion of any data gaps and potential deficiencies/redundancies in the 

monitoring system or reporting program. 
11. A forecast of influent flows for the coming year, as described in Standard Provision 

E.4. 

Ordered by: Original signed by: 
PAMELA C. CREEDON, Executive Officer 

10 December 2009 
(Date) 

KC/DKP: 12/10/2009 



 
 
 

 
  

 

MONITORING AND REPORTING PROGRAM R5-2009-0121 -6-
CITY OF FRESNO 
SURFACE WATER TREATMENT PLANT 
FRESNO COUNTY 

GLOSSARY 

BOD5 Five-day biochemical oxygen demand 
CBOD Carbonaceous BOD 
DO Dissolved oxygen 
EC Electrical conductivity at 25° C 
FDS Fixed dissolved solids 
NTU Nephelometric turbidity unit 
TKN Total Kjeldahl nitrogen 
TDS Total dissolved solids 
TSS Total suspended solids 
Continuous The specified parameter shall be measured by a meter continuously. 
24-Hour Composite Samples shall be a flow-proportioned composite consisting of at least eight 

aliquots. 
Daily Samples shall be collected every day. 
Twice Weekly Samples shall be collected at least twice per week on non-consecutive days. 
Weekly Samples shall be collected at least once per week. 
Twice Monthly Samples shall be collected at least twice per month during non-consecutive 

weeks. 
Monthly Samples shall be collected at least once per month. 
Bimonthly Samples shall be collected at least once every two months (i.e., six times per 

year) during non-consecutive months. 
Quarterly Samples shall be collected at least once per calendar quarter. Unless 

otherwise specified or approved, samples shall be collected in January, April, 
July, and October. 

Semiannually Samples shall be collected at least once every six months (i.e., two times per 
year). Unless otherwise specified or approved, samples shall be collected in 
April and October. 

Annually Samples shall be collected at least once per year. Unless otherwise 
specified or approved, samples shall be collected in October. 

mg/L Milligrams per liter 
mL/L Milliliters [of solids] per liter 
µg/L Micrograms per liter 
µmhos/cm Micromhos per centimeter 
mgd Million gallons per day 
MPN/100 mL Most probable number [of organisms] per 100 milliliters 
General Minerals Analysis for General Minerals shall include at least the following: 

Alkalinity Chloride Phosphorous 
Bicarbonate Hardness Sodium 
Calcium Magnesium Sulfate 
Carbonate Potassium TDS 

General Minerals analyses shall be accompanied by documentation of 
cation/anion balance. 



 

 

 
 

 

 

   
 

   
 

 

INFORMATION SHEET 

R5-2009-0121 
CITY OF FRESNO 
SURFACE WATER TREATMENT PLANT 
FRESNO COUNTY 

Background 
The City of Fresno (hereafter Discharger) submitted a Report of Waste Discharge (RWD), 
dated 26 September 2003, for a new Surface Water Treatment Plant (SWTP).  Additional 
information to complete the RWD was received on 12 December 2003, and 20 May 2004. 

The SWTP is owned and operated by the City of Fresno to provide potable water for domestic 
use. Construction of the SWTP was completed in 2004.  The SWTP is currently designed to 
treat up to 30 million gallons of water per day (mgd).  In the future the plant may be expanded 
to process and treat up to 60 mgd. The SWTP operates for approximately 11 months out of 
the year. For one month out of the year the plant is inactive while the Enterprise Canal is shut 
down for maintenance and cleaning. 

Treatment Process 
Intake pumps deliver raw surface water from the Enterprise Canal to the pretreatment Actiflo® 
clarification process. The Actiflo® clarification process uses microsand and a food grade 
polymer for ballasted flocculation to improve clarification and reduces the frequency of filter 
backwashes. Polyaluminum sulfate (alum) is added to condition the raw water prior to 
clarification. After clarification the water enters the ozonation chamber, where ozone is added 
for disinfection. Once through the clarification and disinfection processes, the clarified water is 
filtered through a series of granulated activated carbon filters to remove further impurities.  
Following treatment and disinfection the treated water is stored in an underground reservoir 
tank prior to distribution. Sodium hypochlorate is added to the treated water to provide 
sufficient chlorine residual for the distribution system, and carbon dioxide is added as needed 
for pH adjustment. 

Solids from the clarifier and filter backwash water are discharged into four onsite 
settling/evaporation ponds. The settling/evaporation ponds are operated one at a time and 
rotated through operation cycles. Once the capacity of a pond is exhausted the discharge is 
stopped and the collected solids are allowed to dry.  During the drying mode the solids remain 
in the offline pond and allowed to settle out. Water in the pond is decanted and returned to the 
headworks of the treatment system. 

Solids in the ponds were expected to settle out and create an impervious layer to prevent 
dissolved metals and other waste constituents in the discharge from leaching out into 
groundwater. The Discharger proposed to leave four to six inches of the settled solids on the 
bottom of the ponds in order to retain this impervious layer.  In addition the Discharger installed 
lysimeters beneath two of the settling ponds to detect any undesirable leachate, and 
established a trigger condition to require lining the ponds. 



                                       

 
 
 

 

 

 

 

 

 

INFORMATION SHEET -2-
R5-2009-0121 
CITY OF FRESNO 
SURFACE WATER TREATMENT PLANT 
FRESNO COUNTY 

The conditions that would require lining the ponds have not occurred, and the lysimeters have 
remained dry following the first two monitoring events.  However, the functionality of the 
lysimeters is questionable. 

Monitoring of the raw water, treated water, and sludge does not indicate that the discharge is a 
designated waste as defined by CCR, Title 27, section 20005.  However because of concerns 
with the lysimeters, the Discharger has elected to line two of the settling/evaporation ponds to 
address possible issues of migration and potential impacts to groundwater.  The plans call for 
lining the ponds with a 60 mil HDPE liner covered with a geotextile fabric and a minimum of 
two feet of sand, to protect the liner when the sludge is being removed.  Thereafter, as 
resources allow, the remaining two ponds will also be lined to preclude any potential 
groundwater degradation in whatever capacity the ponds will be utilized (i.e., wastewater 
storage or supplemental raw water storage during times of emergency plant shutdown). 

Groundwater Conditions 
Regional groundwater in the area is encountered at about 130 feet below ground surface (bgs) 
and flows to the west according to information in Lines of Equal Elevation of Water in Wells in 
Unconfined Aquifer, published by Department of Water Resources in Spring 2006. 

There are no monitoring wells onsite. The RWD provides groundwater quality data for two 
municipal supply wells (Wells 185 and 186) within one mile of the site.  Both wells are 
constructed to about 400 feet below grade and screened from 150 and 210 feet, respectively.  
Background water quality from the two supply wells is fair with an EC of 200 to 360 umhos/cm, 
TDS from 220 to 300 mg/L, nitrate (as NO3) from 20 to 50 mg/L, and aluminum and iron below 
detection limits. Nitrate in groundwater exceeds the Maximum Contaminant Level (MCL) for 
nitrates of 45 mg/L, likely the result of agricultural activities in and around the area.  Since the 
raw water is low in nitrates (e.g. < 1 mg/L), and nitrogen is not added as part of the treatment 
process the discharge will not contribute to the presence of nitrates in groundwater. 

Basin Plan, Beneficial Uses, and Regulatory Considerations 
The Water Quality Control Plan for the Tulare Lake Basin, Second Edition, revised January 
2004 (hereafter Basin Plan) designates beneficial uses, establishes narrative and numerical 
water quality objectives, contains implementation plans and policies for protecting all waters of 
the Basin, and incorporates, by reference, plans and policies of the State Water Resources 
Control Board (State Water Board). Pursuant to section 13263(a) of the California Water Code 
(CWC), these requirements implement the Basin Plan. 

The Basin Plan indicates the greatest long-term problem facing the entire Tulare Lake Basin is 
increasing salinity in groundwater, a process accelerated by man’s activities and particularly 
affected by intensive irrigated agriculture. The Basin Plan recognizes that degradation is 
unavoidable until there is a long-term solution to the salt imbalance.  The Regional Water 
Board encourages proactive management of waste streams by dischargers to control addition 
of salt through use, and has established an incremental EC limitation of 500 µmhos/cm over 
source water or a maximum of 1,000 µmhos/cm, as the measure of the permissible addition of 



                                       

 
 
 

 

 

 
 

 

INFORMATION SHEET -3-
R5-2009-0121 
CITY OF FRESNO 
SURFACE WATER TREATMENT PLANT 
FRESNO COUNTY 

salt constituents through use. Discharges to areas that may recharge good quality 
groundwater shall not exceed an EC of 1,000 µmhos/cm, a chloride content of 175 mg/L, or a 
boron content of 1.0 mg/L. 

Anitdegradation 
The antidegradation directives of State Water Board Resolution No. 68-16, “Statement of 
Policy With Respect to Maintaining High Quality Waters in California,” or “Antidegradation 
Policy” require that waters of the State that are better in quality than established water quality 
objectives be maintained “consistent with the maximum benefit to the people of the State.”  
Policy and procedures for complying with this directive are set forth in the Basin Plan.  
Some degradation of groundwater by typical waste constituents released with discharge from a 